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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0072
40 Normal Voltage 0.0096
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0053
-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0097
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.87 5.16 5.83
Middle CH 3.65 4.90 5.19 5.80 PASS
Highest CH 3.77 4.99 5.36 5.86
Mode LTE Band 17 / 10MHz
Mod. 64QAM = Limit: 13dB
RB Size 1RB Full RB = = Result
Lowest CH 5.77 5.83 - -
Middle CH 5.54 5.83 - - PASS
Highest CH 5.57 5.83 - -
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LTE Band 17 / 10MHz / 16QAM
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LTE Band 17 / 10MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
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26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 4.98 4.87 9.73 9.93
Middle CH 4.85 4.83 9.73 9.63
Highest CH 4.84 4.83 9.71 9.81
Mode LTE Band 17 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. 64QAM 64QAM
Lowest CH 4.87 9.87
Middle CH 4.88 9.83
Highest CH 4.83 9.77
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SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N2009-01C

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Highest Channel
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Highest Channel / 5MHz / 16QAM
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LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Highest Channel / 10MHz / QPSK
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Ref Level 20.00 dém  Offset 14.00 di = RBW 300 kHz Raf Lavel 20 00 dim  Offset 14.00 di w RBW 300 kHz
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o ALt 308 SWT  12.6us @ VAW 1Mz Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
0175 Max @7k Max
i an| i 5 amm|
" 710.5000 MMz [ n 19 4020 MMz
e - .00 dB| o n ¥ . ndB_ 26G.00 dit
it / o \ 9.710000000 ~|L. 55 ~[TN e Y —«ui‘.‘: he 0.810000000 «.\ie:
i \ 2 | L 2
0 dim— e e 0 dam— e
/ i\ | 11
i A ki " 4 L7
10 dam i T -10 f N
| 4 / 1
200 dan \— 20 dér { ¢
LT g ane -l
R 3
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 Mz
Marker i Markar
Type | Ref | Tre | Xx-value | ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result
T ——" T10.5 MHz | 17.27 dem ndB down | T — 18,85 dBm ndB down U.BL MHz
21 [ ) 708.105 MHz | -5.72 dam —nds ¥ | 70 dam ~ nds 2
Tz 1 715.815 MHz -8,77 dém 0 factor T2 1 -9.48 d8m 0 factor
J = ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number

Report Issued Date
Report Version

1 A154 of A446

Mar. 19, 2020
Rev. 01
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LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Rof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 20 00 dim  Offset 14,00 0b = RAW 300 ki
b At e SWT 195 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1MHz  Mode Autd FFT
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Middle Channel /
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Middle Channel / 10MHz / 64QAM
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Highest Channel / 10MHz / 64QAM
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 4.49 4.50 9.03 9.01
Middle CH 4.50 4.49 8.99 9.03
Highest CH 4.49 451 8.99 8.99
Mode LTE Band 17 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. 64QAM 64QAM
Lowest CH 4.51 8.99
Middle CH 4.50 8.93
Highest CH 4.51 8.99
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LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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o At nde SWT 195 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 12 45 = VBW 300 Mode Autd FFT
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Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM
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LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

fof Lovel 20,00 dBm  OFfset 14,00 ob = RBW 300 ks RafLaval 20 00 dim  Offset 14,00 0b = RAW 300 ki
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Middle Channel / 10MHz / 16QAM
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LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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Middle Channel / 10MHz / 64QAM
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3.000 GHz | 1.000 MHz | -33,49 dm | ~20.43 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6. z -33.82 dBm | -20,82 dB
7.000 GHz 1.000 MHz -35.54 dBm -22.54 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.55411 GHz -35.50 dBm -22.50 dB
‘ i = [ )i 0
Soeum [=)(5 \ &
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1400 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PARS Lirnit (lhprk PARS
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50 dBms
-60 den
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Power Abs | ALimit Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz -50.86 dBm -37,86 dB 690.000 MHz | 100.000 kHz 05 dém -38,05 dB
725,000 Mhz | 1.000'GHz | 100.000 kHz | -50.57 dBm | 37,57 dB 000 MHz | 1,000'GHz | -50.81 dBm | 37,81 dB
1.000 GHz | 00.GHz | 1.000 MHz -38.41 dBm -25.41 dB 1.000 GHz | 00 GHz | -38,24 dBm -25.24 dB
3.000 GHz | 0O GH: 1.000 MHz | -33.60 dBm | ~20.60 dB 3.000 GHz | 00 GH: | 1.000 MHz | -33,45 dBm | -20,45 dB
7.000 GHz 9.000 GHz 1.000 MHz -35.51 dBm -22.51 dB 7.000 GHz 2.000 GHz 1.000 MHz -35.32 dBm -22.32 dB
— —
‘ i i ' i ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

: A166 of A446
: Mar. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report Report No. : FGON2009-01C
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Rangelow | Rangeup | RBW | requency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHz | 600.000 MHz | 100.000 kHz 2 -51.12 dBim -38,12 0B 30,000 MHz | 650.000 MHz | 100.000 kHz BE4.67256 MHZ | -51.16 dem -38,15 dBb
725,000 MHz | 100,000 kHz | -50.71 dBm | -37,71 d8 725.000 MHz | 1.000 G 004,25324 MHz -50.71 dBm | -37.71 dB
1.000 GHz | | 1.000 MHz -38.40 dBm -25.40 dB 1.000 GHz | 3.000 GHz | 2. | -38.59 dBm -25.59 dB
3.000 GHz | 7.000 GHz 1.000 MHz | -33.68 dBm | -20.68 4B 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.99625 GHz -33.84 dBm | -20.84 dB |
9.000 GHz 1.000 MHz -35.30 dBm -22.39 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.89728 GHz -35.51 dBm -22.51 dB
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30,000 MHz | 600.000 MHz | 100.000 kHz 689.17541 MHz | -51.01 dBm -38,01 B 30,000 MHz | 650.000 MHz | 100.000 kHz 656.52174 MHE | -51.03 dem
725.000 MHz | 1,000 GHz 100.000 kHz | ~50.54 dBm | -37,54 dB 1,000 GHz 100.000 kHz | 911.67582 MHz -50.68 dBm |
1.000 GHz | 3.000.GHz | 1.000 MHz | -38.46 dBm -25.46 dB | 3.000 GHz | 1.000 MHz 2.81930 GHz | -38,21 dBm
3.000 GHz | 7.000 GHz 1.000 MHz | /97325 GHz -33.62 dBm | -20.62 4B 3.000 GHz | 7.000 GHz 1.000 MHz | 6.98175 GHz -33.40 dBm | -20.40 d8
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—
i i ' i )
nare: 1% Dare: 17.DEC.2019° 1

1 A167 of A446

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number
Report Issued Date
Report Version

: Mar. 19, 2020
: Rev. 01
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LTE Band 17 / 10MHz
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30,000 MHZ | 660.000 MHz | 100.000 KRz 670.70465 MMz | ~50.92 dem -37.92 0B 30,000 MHz | 650.000 MHz | 100.000 kHz -51,15 dem -38,15 dB
725,000 Mhz | 100.000 kHz | 6 z -50.71 dBm | 725.000 | 1,000'GHz | 100.000 kHz | -50.54 dBm | -37,54 di
1.000 GHz | | 1.000 MHz -38.36 dBm 1.000 GHz | 00 GHz | 1.000 MHz 2.85879 GHz | -38,26 dBm -25.26 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.98525 GHz | -33.94 dim | -20.94 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.97575 GHz -33.83 dim | -20.83 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54561 GHz -35.29 dBm -22,29 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.88278 GHz -35.68 dBm -22.68 dB
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz 68018551 MMz | -51.20 dBm -368.20 0B 30,000 MHz | 650.000 MHz | 100.000 kHz 677.96102 MRz | -51.08 dm -36,08 dB
725,000 Mhz | 100.000 kHz | 9 50,67 dBm | -37,67 d8 100.000 kHz | -50.62 dBm |
I 38,48 dBm | 38,48 dBm
3.000 GHz | 1.000 MHz | 6.95975 GHz | -33.97 dim | 3.000 GHz | 1.000 MHz | -33,75 dim |
7.000 GHz 1.000 MHz 7.54411 GHz -35.39 dBm 7.000 GHz 1.000 MHz -35.56 dEm
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LTE Band 17 / 5SMHz

Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém Offset 1400 dB Mode suto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz 7 -51.16 dBm -38,18 0B 30,000 MHz | 650.000 MHz | 100.000 kHz 67697161 MHZ | 9 -37.94 08
725.000 MHz | 100.000 kHz | -37,65 dB 725.000 Mz | 1,000 GHz 100.000 24725 MHz Bm | -37,56 dB
1.000 GHz | 1.000 MHz E -25.27 dB 1.000 GHz | 00 GHz 1.000 MH 2.58825 GHz | -38.61 dBm -25.61 dB
3.000 GHz | 1.000 MHz | £.99525 GHz | -33.88 dim | -20.88 dB 3.000 GHz | 00 GH: | 1.000 MHz | 6.97575 GHz -33,98 dim | 20,98 dB
7.000 GHz 1.000 MHz 8.89928 GHz -35.46 dBm -22.45 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.84372 GHz -35.55 dBm -22.55 dB
— —
‘ i i L i it
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100
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50 B
80 dB
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz 79.94003 MAZ | -51.23 dBm -38,23 0B
725.000 MHz | 100.000 kHz | 50,65 dBm | -37,65 dB
1.000 GHz | -38.57 dBm -25.57 dB
3.000 GHz | 1.000 MHz | -33.60 dim | -20.60 dB
7.000 GHz 1.000 MHz -35.62 dBm -22.62 dB
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Lo Range U Frequenc: Pawer Abs ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz 583.23 -51.24 dBm -38.24 0B 30,000 MHz | 650.000 MHz | - -51.06 der -38,06 08
725.000 MHz | 100.000 kHz | 9 50,47 dBm | -37,47 dB 725.000 Mz | 1,000 GHz -50.63 dBm | -37.63dB
1.000 GHz | 1.000 MHz -38,27 dém -25.27 dB 1.000 GHz | 00 GHz -38.19 dBm -25.19 dB
3.000 GHz | 1.000 MHz | -33.85 dim | -20.85 dB 3.000 GHz | 00 GH: | 1.000 MHz | -33.62 dim | 2062 dB
7.000 GHz 1.000 MHz -35.44 dBm -22.44 dB 7.000 GHz 2.000 GHz 1.000 MHz -35.39 dBm -22.39 dB
— —
‘ i i L i it
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHZ | 660.000 MHz | 100.000 KRz 666.53673 MHz | ~51.05 dBm -38,05 0B
725,000 MHz | 100.000 kHz | 864.69780 MHz -50.60 dBm | ~37.60 db
1.000 GHz | 1.000 MHz 2.88328 GHz | -38.63 dBm
3.000 GHz | 1.000 MHz | X G -33.60 dBm |
7.000 GHz 1.000 MHz 7.5 -35.40 dBm
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0104
40 Normal Voltage 0.0042
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0061
0 Normal Voltage 0.0059
-10 Normal Voltage 0.0038 PASS
-20 Normal Voltage 0.0069
-30 Normal Voltage 0.0063
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0000
20 Battery End Point 0.0061
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.04 6.87 591 6.12
Middle CH 5.48 5.68 5.88 6.32 PASS
Highest CH 3.68 5.94 6.61 6.67
Mode LTE Band 38/ 20MHz
Mod. 64QAM = Limit: 13dB
RB Size 1RB Full RB = = Result
Lowest CH 5.65 6.23 - -
Middle CH 6.09 7.45 - - PASS
Highest CH 5.94 6.06 - -
Sporton International (Shenzhen) Inc. Page Number 1 A172 of Ad46
TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020
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LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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LTE Band 38/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Middle Channel / 1RB

Middle Channel / Full RB
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G y € e Distril Function Sample: incac G y ¢ e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o018 |
Trace 1 | 16.98 dem 2556 dbm 5.95 da 3.42 0B 5 g8 = 54 0B 6 5.95 da 3.26 4B 5.15 d8 6,05 48 5.55 0B
J W J W
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26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4.93 4,91 9.73 9.61 14.12 14.72 19.14 18.94
Middle CH 4.74 4.88 9.75 9.73 14.36 14.15 18.86 18.66
Highest CH 4.86 4.90 9.63 9.79 14.54 14.36 18.90 18.66
Mode LTE Band 38 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Lowest CH 4.88 9.63 14.09 18.82
Middle CH 4.90 9.81 14.24 18.98
Highest CH 4,92 9.75 14.09 18.86
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LTE Band 38

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Rof Lovel 20,00 dBm  OFfset 1600 ob = RBW 100 ks RafLaval 2000 dim  OFfset 16,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] ML) 14,44 apm|
e . 2 57446800 GHz
e . o ndB L
Ry, LA A, ¥ i
2.1 M |
\
0 dém——————— —_— —
. { A . b 11
“1a 7 ¥ Bt f
\ f |
200 da i 20 dér
i - | / \
= ‘ -0 lle—=
Y i NS NS
40 df A0 dem -
50 deim—i “50 ditm—t
-0 -0
CF 2.5725 GHz 1001 pis Span 10.0 MHz GF 2.5725 GHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-value | Y-value | Function | Function Result I Type | Ref | Tre | %-valug | | Function | Funetion Result |
(T - 2,574 ol 14:52 dam nd@ down + F T - H nd@ down 4,905 MHz |
5] [ ) m nda 3] nda
iz i 0 factor 1 0 factor
" "

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Rof Lovel 20,00 dBm  OFfset 1600 ob = RBW 100 ks RafLaval 2000 dim  OFfset 16,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 Kz Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 14,92 anm| [CED
2 59501000 GHz .
e 6.00 4 o it
it A s : §.733000000 MHz| i B P k) POREP, 0 Y ¥ " 1875000000 MHz
\ 5480 T 532,
0 dam——f————— _ f— 0 dem———————— %."
. 12 " H !
L1 B} v 7
/ {
/
204 20 d y
. {
3+ Kl = 7T ~ = 3 A e
40 di
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 10.0 MHz GF 2.595 GHz 1001 pis Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result
R — — ERECET 14.92 dgm @ down 1,735 WHz [T 14,01 d8m @ down ;
5] [ ) 2 39 dém nda 26 21 [ ) 2 nda
iz i Bm_ 0 factor Tz 1 0 factor
)j [ )y ]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Ref Level 20.00 dém  Offset 1500 di = RBW 100 khz RafLavel 20 00 dim  Offset 1500 di w RBW 100 kHz

be At e SWT 10 us @ VBW 300&Hz  Mode Autd FFT o Att 0B SWT 12 45 = VBW 300 kH:  Mode Autd FRT

561 count 100/100 SGL Count 190/100

(@7 wa |

mif1] 14.85 divm| mif1]

. 261790000 GHz —

i 26.00 di e y
i B e B Lo | 4.855000000 MiHz i " S \ .895000000 MHz

7 5392 i sab.4)
0dsm—i- 0 dém— p—g—————
]
-10d ¥ 10 df f
\ 7 \
| y /
20 der J 20 d -
al =d i i X

i e - 30,4465 A S S
40 d = 40 df

50 dém—t -50 dém—t

-6 B 60

CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts Span 10.0 Mz
Marker i Markar |
Type | Ref | Tre | X-valiye | ¥-value | _Function__| Function Result Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result |
T " Z He 14,85 dBm ndB down 4,855 MHz | T — He 14,25 dBm ndB down 25 MF

I __nda 2 2 I dgm __nda
2 1 0 factor T2 1 0 factor
i T
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LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFfset 1500 ob = RBW 300 ks RafLaval 20 00 dim  Offset 16,00 db = RBW 300 ki
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
M1[1] mif1]
i X - o 26.00 dB L B
it { - P =ML 9.730000000 MH: i il ~ Sy
| ir 264.4 { Q lactor
0 dim— ' T — odem—————
¢ .
Lnd ‘ - :
! \ {
200 dan ‘ F 7 I
/ A / Ay / \
Ve 9 lf ~ A
0 e b : =
40 di
50 deim—i “50 ditm—t
&0 -0
CF 2.575 GHz 1001 pis Span 20.0 MHzZ GF 2.575 GHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type:| Rat | Tre | X-value 1 | Function | Function Result |
R — — G 7.27 dBm @ down 0.75 MHz [T 2.573402 G @ down 0L WHZ |
5] [ ) m nda 3] nda 2
iz i 0 factor 1 0 factor
"

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFfset 1500 ob = RBW 300 ks RafLaval 2000 dim  OFfset 16,00 ob = RBW 300 ks
b At B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[TEEN] [IETED) 15,40 dapmj
. . *5056990 GH:
[ _x__ndB i v ndB 26.00 dB
i J - el Vi 3 { L1 )mmm.’m.|”~|'\-..- i P ol A ke : L1 ),hnlmmlmﬂ“\rl g”
] \ 2662 i \ 6
0 dim— e L 0 dm— S —
§ ) |
“10d t 10 d - ¥
J / i
# | \
20 d 20 d 4 )
] = / = i
-~ ol / - . / 1S/ -
[ A B x5
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 20.0 MHzZ GF 2.595 GHz 1001 pis Span 20.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result
R — — B 1593 dem @ down 0.75 HZ | T — 2.5G5699 GHI 15.43 dam @ down 0.7
5] [ ) nda 21 [ ) 10,23 dbm nda
iz i 0 factor Tz 1 -10.45 dBm. 0 factor
)j [ )i ]

Highest Channel / 10MHz / 16QAM

Ref Level 20.00 dém  Offset 1500 di = RBW 300 kHz RafLavel 20 00 dim  Offset 1500 di w RBW 300 kHz
e At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 30d8 SWT 1264 @ VBW 1Mz Mode Auto FFT
6L Count 100100 SGL Count 105,100
(@7 wa |
mif1] 66 dnm| mif1]
. ML r6 ) G —
b - - x 26.00 | o B d
a W ~- i 9630000000 MHz 8 W S ™ 9790000000 MHz
19 \ an
1 \ 71.4 \ 266.4
/ \ \
0 dfm— — ‘i 0 dm——————— ———l 'T
¢ k 4
-10 d; T i 10 o 3
[ | T 1
| \ / \
20 e - S 20 d J !
_ PNy st N = N e, v -
0. T =l
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Tre | x-valiye | ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result |
T " 2 618550 GHz & dem ndB down 9,63 MHz T — 2 15.11 dBm ndB down .79 MHZ
I 2 m nds 26.00 d8 2 I m nds 26.00 d8
2 1 ; T 3.7 0 factor 2719 T2 1 3 T i n 0 factor 265.9
) ] - T ! ™)

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

1 A178 of A446
Mar. 19, 2020
Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. :

FG9N2009-01C

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Rof Lovel 20,00 GBm  OFfset 1500 ob = RBW 300 ks RafLaval 20 00 dim  Offset 16,00 db = RBW 300 ki
b At B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[TEEN] &0 dnm| ML) 13,99 apm|
e o ndB
1 / o S| v i i el P B
g ¥ 3 i v 6 fac
0 dam— —— ! 0 dam— e
Y i
1 rf
10 df - 10 df o
/ i
20 e . 20 der f .
/ i, { \
[ 1 \ 4
20 A M T i et ¥
it
50 deim—i “50 ditm—t
&0 -0
CF 2.5775 GHz 1001 pis Span 400 MHZ GF 2.5775 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 lug | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result |
R — — e 0 d8m @ down 14,115 W [T E 13.99 dgm @ down 147 z |
5] [ ) 2.570427 GHz | a dom nda 3] nda
iz i 2584543 GHz ] 0 factor 1 0 factor
"

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Rof Lovel 20,00 GBm  OFfset 1500 ob = RBW 300 ks RafLaval 2000 dim  OFfset 16,00 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) 13,96 apm|
. 0 GH:
e 26.00 dB)| o e 26.00 di|
# T f Q factor | 180.6 S ] A Q bhetdr” 183,49
0 dim— Sl - 0 dm— [ —
A L. /
Tl It A
10 df - ¢ 210 df ¥
i \ |
20 e / : 20 4 ‘
B i A VA, Roiad Y P -l
40 di 40 di
50 deim—i “50 ditm—t
&0 -0
CF 2.595 GHz 1001 pis Span 400 MHZ GF 2.595 GHz 1001 pis Span 0.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type:| Rat | Tre | X-value 1 ¥-valug | Function | Function Result
R — — H 15.29 dm @ down 14,356 MHz | T — 2.507847 GHI 13.95 d8m @ down 14
5] [ ) nda 00 21 [ ) G nda
iz i 0 factor Tz 1 0 factor
" "

Highest Channel /

15MHz / 16QAM

o 5 o
Ref Level 20.00 dém  Offset 1500 di = RBW 300 kHz RafLavel 20 00 dim  Offset 1500 di w RBW 300 kHz
e At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att J0dE SWT 12,6 us = VBW 1Mz Mode Autd FFT
6L Count 100100 SGL Count 190/100
(@7 wa |
mif1] 16.18 divm) mif1] 15.13 dnm|
o = FOUBDDAD GH: [ £ 6151970 GHz
i T ndB_ 26.00 db)| s 26.00 di|
i pap= VAN ey | . 14525000000 MH:z i . Y 14.356000000 MH:z
7 B Y 1794 T ik
0 dim— f—p———— — 0 diim— N —
| L = i
" [ 1 " 3 ¥
-1 X -10
/ \ {
| \ \
200 1 20 o T
\ i = \
s A A0l - v o
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Tre | X-valiue | ¥-value | _Function__| Function Result Type | Bef | Tre | X-value | ¥-value | _Function__| Function Result |
T " 8 dBm ndB down 14,535 MHz T — 2.6 15.13 dBm ndB down R
I 3 dbm nds 2 I m nds
2 1 13 dam 0 factor T2 1 0 factor
i T
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